
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

1515 Clay Street, Suite 1400, Oakland, California 94612 
waterboards.ca.gov/sanfranciscobay 

TENTATIVE ORDER R2-2021-00XX 
NPDES PERMIT CA0038016 

The following Discharger is subject to the waste discharge requirements (WDRs) set 
forth in this Order: 

Discharger City of St. Helena 
Name of Facility City of St. Helena Wastewater Treatment and Reclamation 

Plant and Wastewater Collection System 
Facility Address 1 Chaix/Thomann Lane 

St. Helena, California 94574 
Napa County 

Table 1. Discharge Location 

Discharge 
Point Effluent Description 

Discharge Point 
Latitude  

(North-South) 

Discharge Point 
Longitude  
[...]
6.3.4. Special Provisions for Publicly-Owned Treatment Works ........................................................ F-44 
6.3.5. Other Special Provisions ............................................................................................................... F-45 

7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ...................................... F-45 
8. PUBLIC PARTICIPATION ................................................................................................................. F-47 
APPENDIX F-1: RIVER FLOW-TO-EFFLUENT FLOW RATIO CALCULATIONS ................................. F-50 

 

  



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-2 

 

TABLES 

TABLE F-1. FACILITY INFORMATION ....................................................................................................... F-3 
TABLE F-2. BIOLOGICAL TREATMENT PONDS ...................................................................................... F-5 
TABLE F-3. PLANNED UPGRADES SCHEDULE ...................................................................................... F-7 
TABLE F-4. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ..................................... F-7 
TABLE F-5. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ..................................... F-8 
TABLE F-6. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES (SSO PER 100 MILES) ........ F-12 
TABLE F-7. BENEFICIAL USES ................................................................................................................ F-13 
TABLE F-8. SECONDARY TREATMENT STANDARDS ......................................................................... F-19 
TABLE F-9. REASONABLE POTENTIAL ANALYSIS FOR PRIORITY POLLUTANTS, MUNICIPAL 
AND AGRICULTURAL SUPPLY POLLUTANTS, AND DIOXIN-TEQ ..................................................... F-26 
TABLE F-10A. ACUTE AQUATIC LIFE MIXING ZONE ANALYSIS ....................................................... F-35 
TABLE F-10B. CHRONIC AQUATIC LIFE MIXING ZONE ANALYSIS ................................................... F-35 
TABLE F-10C. HUMAN HEALTH MIXING ZONE ANALYSIS ................................................................. F-36 
TABLE F-11. WQBEL CALCULATIONS ................................................................................................... F-39 
TABLE F-12. MONITORING REQUIREMENTS SUMMARY .................................................................... F-46 

  



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order. 

1. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 2 283014001 
CIWQS Place ID 258386 
Discharger City of St. Helena 

Facility Name City of St. Helena Wastewater Treatment and Reclamation Plant and its 
wastewater collection system 

Facility Address 
1 Chaix / Thomann Lane 
St. Helena, CA 94574 
Napa County 

Facility Contact, Title, 
and Phone 

Eric Sanders, Chief Plant Operator,  
(707) 967-2878 

Authorized Person to 
Sign and Submit 
Reports 

Same as Facility Contact 

Mailing Address 1572 Railroad Avenue, St. Helena, CA 94574 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Treatment Works (POTW) 
Major or Minor Facility Minor 
Water Quality Threat 2 
Complexity B 
Pretreatment Program No  
Recycling 
Requirements 

Regional Water Board Order 87-090;  
State Water Board Order WQ 2016-0068-DDW 

Mercury and PCBs 
Requirements NPDES Permit CA0038849 

Nutrients 
Requirements 

None 

Facility Permitted Flow 0.50 million gallons per day (MGD) 

Facility Design Flow 

Current: 0.50 MGD (average dry weather design flow);  
2.8 MGD (wet weather capacity) 

After Upgrades: 0.50 MGD (average dry weather design flow);  
1.5 MGD (wet weather capacity) 

Watershed San Pablo Basin 
Receiving Water Napa River 
Receiving Water Type Freshwater 



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-4 

1.1. The City of St. Helena (Discharger) owns and operates the City of St. Helena 
Wastewater Treatment and Reclamation Plant and its associated wastewater 
collection system (collectively, Facility). The plant provides secondary treatment of 
wastewater collected from its service area and discharges treated effluent to the 
Napa River when plant influent exceeds the capacity of the recycled water 
distribution and storage system. 

 For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, and policies are held to be 
equivalent to references to the Discharger herein. 

1.2. The Discharger is regulated pursuant to National Pollutant Discharge Elimination 
System (NPDES) Permit CA0038016. The Discharger was previously subject to 
Order R2-2016-0003 (previous order). The Discharger filed a Report of Waste 
Discharge and submitted an application for reissuance of its Waste Discharge 
Requirements (WDRs) and NPDES permit on May 29, 2020. 

1.3. The Discharger is authorized to discharge subject to the WDRs in this Order at the 
discharge locations described in Table 1 of this Order. Regulations in 40 C.F.R. 
section 122.46 limit the duration of NPDES permits to a fixed term not to exceed 
five years. Accordingly, this Order limits the effective period for the discharge 
authorization. Pursuant to 40 C.F.R. section 122.6(d) and California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger 
complies with all requirements for continuation of expired permits.  

1.4. Order R2-2016-0008 amended the previous order to provide for an alternate 
monitoring program and remains in effect with this Order. The discharge is also 
regulated under NPDES Permit CA0038849, which establishes requirements on 
mercury and polychlorinated biphenyls (PCBs) from wastewater discharges to San 
Francisco Bay. This Order does not affect that permit. 

1.5. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement. 

2. FACILITY DESCRIPTION 

This section provides information about existing Facility operations and planned 
upgrades that the Discharger will complete during the permit term to comply with the 
effluent limitations listed in Table 2 of this Order. 



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-5 

2.1. Wastewater and Biosolids Treatment 

2.1.1. Service Area and Collection System. The plant provides secondary treatment 
of domestic and commercial wastewater from the City of St. Helena. Its 
estimated service area population is approximately 6,000 people. The City 
owns and operates 18.8 miles of gravity sewer lines, 1.0 miles of force main 
sewer lines, 1.0 miles of laterals, and two pump stations. 

2.1.2. Wastewater Treatment. 

2.1.2.1. Existing. The plant’s average dry weather treatment capacity is 0.50 MGD 
and its peak wet weather capacity is 2.8 MGD.  

The treatment process consists of solids grinding using a comminutor, 
biological treatment through a series of ponds (Ponds 1A through 3), 
polishing and flow equalization (Pond 4), and chlorine disinfection. Treated 
wastewater flows to the final storage pond (Pond 5), from which it may either 
be recycled or dechlorinated with ascorbic acid and discharged to the Napa 
River. The table below describes the sizes of these ponds: 

Table F-2. Biological Treatment Ponds 

Pond Type Surface Area 
(acres) 

Depth 
(feet) 

Storage Capacity 
(million gallons) 

1A Facultative with Digester 2.9 10 8.1 

1B Facultative with Digester 2.1 14 7.5 

2 High-Rate (Aeration) 5.1 3.0 4.0 
3 Algae Sedimentation 2.5 9.0 6.3 
4 Polishing and Storage 3.0 11.5 9.8 
5 Polishing and Storage 6.7 13 24.6 

2.1.2.2. Planned. The Discharger intends to upgrade the plant during the Order term. 
The upgraded plant will be designed to treat the same average dry weather 
flow as is currently permitted (0.50 MGD) and to treat a peak wet weather 
flow of 1.5 MGD. Treatment is expected to include a headworks with coarse 
screening; solids grinding using the existing comminutor; primary flow 
equalization; secondary and tertiary treatment via a packaged membrane 
bioreactor system, consisting of activated sludge biological process basins 
and submerged membrane filtration trains; and UV disinfection. The ponds 
that currently provide biological treatment and polishing will be modified for 
use as flow equalization and storage basins. Tertiary-treated effluent will be 
dosed with chlorine and routed to Pond 5 for storage prior to discharge or 
reclamation. 

2.1.3. Sludge and Biosolids Management.  

2.1.3.1. Existing. The Discharger does not remove solids from its ponds on a regular 
basis. Most of the solids settle out in Ponds 1A and 1B, where they are 



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-6 

anaerobically digested at the bottom of the pond. When solids accumulate to 
the point where treatment becomes ineffective, the Discharger drains Ponds 
1A and 1B to excavate the solids. 

2.1.3.2. Planned. Waste sludge from the membrane bioreactor tanks will be pumped 
to a wet sludge storage tank that will feed into a new onsite dewatering unit. 
After dewatering, solids will be hauled offsite. 

2.1.4. Stormwater Management. Runoff from paved areas at the plant is directed to 
an onsite bioswale, where it infiltrates to soil. During the plant upgrade, the 
Discharger will construct a bermed perimeter around the new treatment units 
that will direct additional runoff to a manhole and return it to the plant 
headworks. The Discharger maintains coverage for its stormwater discharges 
through enrollment in the Phase II Small Municipal Separate Storm Sewer 
System Permit (Small MS4 Permit), NPDES General Permit CAS000004. As 
required by the Small MS4 Permit, the Discharger has developed and maintains 
a Stormwater Pollution Prevention Plan. 

2.1.5. Recycled Water. The Discharger’s water recycling activites are currently 
covered under Regional Water Board Order 87-090. During this Order’s term, 
the Discharger will be transferred to the State Water Board’s Water 
Reclamation Requirements for Recycled Water Use (Order WQ 
2016-0068-DDW). The Discharger will receive written notification regarding 
when this change will take effect. 

2.1.5.1. Existing. Except when discharging to the Napa River, the plant produces 
secondary-treated wastewater for reclamation. The Discharger uses treated 
effluent to irrigate roughly 80 acres of fields adjacent to the plant. 
Approximately two percent of treated effluent is used to irrigate a small 
redwood tree farm and to grow mosquito fish. 

2.1.5.2. Planned. The upgraded plant will be designed to achieve the disinfected 
tertiary treatment standards of California Code of Regulations, Title 22, 
Division 4, section 60301.230. During this Order’s term, the Discharger plans 
to continue applying treated effluent to its onsite fields and to expand its 
redwood tree farm. In the longer term, the Discharger hopes to attract local 
recycled water customers willing to connect to a proposed recycled water 
pipeline. 

2.1.6 Planned Upgrade Schedule. As discussed further in Fact Sheet section 2.4.1, 
Cease and Desist Order (CDO) R2-2016-0004 imposed a time schedule for the 
Discharger to implement advanced secondary treatment. The table below 
summarizes the remaining tasks and when the Discharger expects to complete 
them. Some of these dates are later than those specified in CDO 
R2-2016-0004. The schedule below is included for informational purposes only. 
It does not supersede the requirements of CDO R2-2016-0004. 



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-7 

Table F-3. Planned Upgrades Schedule 

Description Anticipated 
Completion Date 

Submit documentation of the completion of Final Workplan 
implementation and begin operation of the new or modified treatment 
system. (CDO Table 3, task f) 

August 5, 2022 

Submit a report evaluating the effectiveness of the new or modified 
treatment system and whether it is likely to meet the requirements of 
the NPDES permit. Identify and implement measures to ensure 
compliance. (CDO Table 3, task g) 

October 6, 2022 

Achieve full compliance with the 2016 Permit effluent limits listed in 
CDO Table 1. (CDO Table 3, task h) March 1, 2023 

Submit Quarterly Groundwater Monitoring Reports providing the 
groundwater monitoring results of the previous quarter for the 
parameters listed in Section 5.2 of the City’s August 31, 2017, 
Monitoring Well Installation and Monitoring Network Workplan. 

Every January 1, 
April 1, July 1, and 

October 1 each year 

2.2. Discharge Points and Receiving Waters. When the Discharger’s irrigation fields 
are saturated and the river flow-to-effluent flow ratio is at least 19:1, treated 
effluent is dechlorinated and discharged to the Napa River via a shallow-water 
outfall (Discharge Point 001). 

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from the 
previous order term (March 2016 – July 2020): 

Table F-4. Previous Effluent Limitations and Monitoring Data 

Parameter Unit 
Average 
Monthly 

Limit 

Average 
Weekly 
Limit 

Maximum 
Daily 
Limit 

Other Limit Long-Term 
Average 

Highest Daily  
Value 

Biochemical 
Oxygen 
Demand  
(5 day @ 20°C) 
(BOD) 

mg/L 15 [2] 25 [2] - - 21 >82 

Total 
Suspended 
Solids (TSS) 

mg/L 15 [1] 20 [1] - - 22 68 

BOD percent 
removal % 85 

(minimum) - - - 79 17 [2] 

TSS percent 
removal % 85 

(minimum) - - - 79 44 [2] 

Oil and Grease mg/L 10 - 20 - - 4.8 
pH s.u. - - - 6.5 – 8.5 [3] - 6.1 – 9.9 [4,5] 
Chlorine, Total 
Residual mg/L - - - 0.0 [6] - 4.1 

Ammonia, Total mg/L  
as N 16 - 39 - - 7.4 

Copper, Total 
Recoverable µg/L 8.3 - 17 - - 11 

Cyanide, Total µg/L 15 - 30 - - 130 



City of St. Helena Order R2-2021-00XX 
City of St. Helena Wastewater Treatment and Reclamation Plant NPDES Permit CA0038016 

ATTACHMENT F — FACT SHEET  F-8 

Parameter Unit 
Average 
Monthly 

Limit 

Average 
Weekly 
Limit 

Maximum 
Daily 
Limit 

Other Limit Long-Term 
Average 

Highest Daily  
Value 

Total Coliform MPN/ 
100 mL - 23 [7] 240 - - >1,600 

Acute Toxicity % 
survival - - - 

Not less than 70% 
(Single-Sample 

Maximum),  
Not less than 90% 

(Three-Sample 
Median) 

99 95 [8] 

Footnotes: 
[1] The interim BOD and TSS limitations were 30 mg/L (average monthly) and 45 mg/L (average weekly) implemented by Cease 

and Desist Order R2-2016-0004 applied during the previous order term. 
[2] Lowest percent removal value on a monthly basis. 
[3] Instantaneous minimum and instantaneous maximum. 
[4] Range of lowest to highest pH values. 